ASSEMBLY INSTRUCTIONS
PARTS LIST MODELS #CY03--#CY04--#CY05--#CY06
1. Compare all parts to parts list for identification and quantities. Read instructions before assembly.
2. Carefully remove contents of the carton.
I[TEM DESCRIPTION QTY. 3. Do not remove plastic from the top.
A TOP 1 4. Carcfully place the top (A) upside down (backer sheet up) on the shipping carton, or other padded
B LEFT UPPER RECEIVER 1 surface, with grommet hole the closest to you.
5. Place an upper receiver (B) over the predrilled holes at the left side of the table. The three holes in
C  RIGHT UPPER RECEIVER 1 the receiver should face to the back of the top. Attach the receiver to the tabletop using (6) silver
D  LOWER INSERT LEG 2 screws (F). DO NOT OVER TIGHTEN SCREWS!
E  WIRE MGMT. PANEL 1 6. Place wire management panel (E) across the back edge of the table top (edge with grommet hole)
F  #12 X 3/4" SCREW 18 allowing panel to rest against the back leg of the receiver that is attached to the table top, as
G #10X11/16"SCREW 8 shown in the diagram below.
H 5/16 X 18NC X 1/2"SCREW 4 7. Align the three holes on left side of the panel to the three holes in the receiver as shown in the
diagram below. Attach the panel to the receiver using (3) black self-drilling screws (G).
8. Place remaining receiver (C) on tabletop at the right side of panel aligning the three holes of the
pancl with the three holes of the receiver. Attach the panel to the receiver using (3) black
self-drilling screws (G).
9. Locate the two small tabs onc on each end of the panel with the holes on the inside of
TOOLS REQUIRED the receiver legs. Attach the tabs to the receiver using (1) black self-drilling screw (G) each.
10. Locate the row of holes in the back edge of the panel over the predrilled holes on the top. Secure
PADDED WORK TABLE pancl to the table top using the silver screws (F). Place screw in every hole. DO NOT OVER
# 3 PHIL. HD. BIT TIGHTEN SCREWS!
11. Attach the right receiver (C) to the table top using (6) silver screws (F). DO NOT OVER
#2 PHIL. HD. BIT TIGHTEN SCREWS!
1/4" ALLEN WRENCH 12. Slide the insert (D) down in to the receiver (B/C) to desired height. Sccure the inscrt with
POWER DRIVER (2) black cap screws (H) one on each side of the receiver.
(See Reverse Side For The Completed View)
@— % # 3 PHIL
HD SCREW
L] L ;
4
) Screw Location
G for Panel *
E f## 2 PHIL
HD SCREW
- = ! C @
@ Front , 11
16
nl O

Rear

Left Side

Artco-Bell Corporation, P.O. Box 608, Temple, Texas 76503
A SAGUS INTERNATIONAL COMPANY

INST-CY-032301BJS-CI (Revl)




SSuIMBI(] MDI0S PIZIS [BNIOY IM Qe ],
Jamdwo) AD & Jo Suimelrq pajquiassy Ang

') Wd)] J0J pa1mbai ST JOATIpIoMOJ 90N

e
—|N —
— SUALSVD U0 SAAITO 7

YIATHOTY ¥dd 'VH T

@ SMEYUDS dVO

OFT.LIFSNI ddMOT

MIIDS dVO @ @

AFddN L3971 !

q

>
.1_6 |
= H G VTAIFIOTY ¥4d 'vVa +

/4 SMTADS

— YIAIFO9Y ¥dd Va9
SMEADS
© ® ;
4 J
MITADS aH \
TIHd T #
« AFAIFOTY =
¥dddN LHONY A
on<t
» L SMTUOS TANVd
MIUDS AH

TIHd € #




